22-45 LEAF SPRING FORK & STEERING

22-45 LEAF SPRING FORK & STEERING

No., Part No. Description Year
1 1/B3 Nut: Domed 22-45
2 37508 Washer: Lock, upper 3045

adjusting cone & domed nut
3 41908 Plate: Cover 32-45
4 42742 Cone: Upper adjusting 28-45
5 | C18120-K Ball set: Upper, set of 21 22-45
6 42744 Race: Upper bearing in frame 32-45
Bearing: Upper ball replacement, complete i

7 142742/4-R requires machining 42742 32-45
8 38854 | Bearing: Lower, taper bearing upgrade |33-45
8 | 38082/3 Bearing: Lower, taper 1932
8 | 36B114/5 Bearing: Lower taper 22-31

Bearing conversion Kit: Includes

both the upper & lower bearings
8 | 38854R-K| {5 adapt 46-48 Girder and 50-53 |34

Aerodraulic forks to 33-45 frames.

9 37504 Washer: Lower bearing shield 32-45

10| 93220-E Forks: Reproduction 37-39
10| 93220-L |Forks: Reproduction(suits open fender models) [40-45
10 | 93220-LS |Forks: Reproduction(suits skirted fenders) [40-45
10 |93220-RINE Forks: Kiwi replacement 37-39

Forks: Kiwi replacement
10 93220-RINL (state open or skirted fender) 40-45
Forks: Kiwi replacement

10| 93220-R (1" stem to suit Harley's) —
11| 636108 | Cotter pin: Nut, stud outside (2) 5/pk |37-45
12| 25B308 |Nut: Stud, rocker outside(¥2-24 TPI) (2) |25-36
12| 603016 Nut: Stud outside (12-20 TPI) (2) 37-45

Spacer: Stud outside
13| 228177 (fork to fender brace) (2) 25-39
Spacer: Stud outside(fork to fender

13| 37658 brace), fits open fender models (2) 40-45
14| 27B52 Pin: Knurled, rocker to link arm (2) |27-45
15| 416002 Zerk: Straight (2) 32-45
16 | B16481 Cotter pin: Knurled pin (2) 5/pk 27-45
17| 20B164 |Castle nut: Rocker center stud inside (2) | 25-36
18 | 920008 | Washer: Rocker center stud inside (2) 5/pk | 25-36
19| 25B307 Stud: Rocker center (2) 25-36

20| 40956 Stud: Rocker center, long (2) 37-39

Stud: Rocker center,
20| 42593 fits sKirted fender models short(2) 40-42
Stud: Rocker center,

20| 40956 fits open fender models long (2) 40-45

21| 42167 Bushing: Rocker center pivot (2) 37-45

22| 24B150 Bushing: Rocker to link arm (2) 24-45

23a| 40941 Rocker arm: Left 37-45

23b| 40939 Rocker arm: Right 37-45

No.| Part No. Description Year
24| 40957 center?r?spidgtu(ﬁ}l-rﬁﬁgrad) (2) 37-45
25| 37284 Screw: Cap, rocker center stud (2) 37-45
26 | B16481 Cotter pin: Knurled pin (2) 5pk 27-45
27| 74114 Link Arm: Spring to rocker arm (2) 34-39
27| 75535 Link arm: (2) 40-45
28 | 605012 8/g"-24 Jam Nut: Jam (2) 6pk 35-45
29| 37579 Lock washer: (2) special 35-45
30| 40863 Spacer: Stud to link (2) 37-38
30| 42169 Spacer: Stud to link (2) 1939
30| 40863 Spacer: Stud to link (2) 41-45
31| 38346 Stud: Link to spring 32-34
31| 39942 Stud: Link to spring 35-36
31| 40862 Stud: Link to spring 37-38
31| 42168 Stud: Link to spring 1939
31| 39942 Stud: Link to spring 1940
31| 43030 Stud: Link to spring 41-45
32| 75348 | eaf Spring pack (universal pack) 32-45
33| 41925 Wedge: Spring, Chief (14) 1939
33| 42037 Wedge: Spring, 4 cyl (5/6) 1939
34| 38347 Plate: Leaf spring retaining 32-45
35 | 45095-KA Bolt "'é}f.ﬁgﬂ% pack, 32-45
36 | 45095-KB Bolt "'é}ﬁﬁﬁﬂ% pack, 32.45
7| 2070108 | Dol jleadamp Ak [s84s
38 7525 Bracket: Headlight 38-39
38| 75900 Bracket: Headlight 40-45
38a| 74169 Bracket: Horn 31-37
39| 922007 Washer: Lock 5/16" s/s (3) 5/pk 38-45
40| 606010 Nut: 5/16-24 s/s (3) 5/pk 38-45
41| 75171 Bracket: Headlamp 38-39
41| 75539 Bracket: Headlamp 1940
41| 73877 (suits Sggﬁwﬁtfaﬂfgglggaﬁ’beam) 41-42
41| 75539 Bracket: Headlamp 44-45
42 | 207005 Bolt: 14-28 X 3/s" s/s (2) 5/pk 38-45
43 | 922006 Washer: lock, 14" s/s (2) 5/pk 38-45
44| 42166 Grommet: Headlamp wire 38-45
45| 75179 Shield: Headlight (short) 38-39
46| 75555 Shield: Headlight (long) 40-45
47 | 754405 Screw: #10-32 x 3/s" RHMS (2) 5/pk [31-39
48 | 922004 Lock washer: #10 (2) 5/pk 31-39
49 | 604005 Nut: #10-32 (2) 5/pk 31-39
50| 36B493 Retainer: Rubber bumper 31-39
51| 36B492 Bumper: Rubber 31-39
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